
 

 

THE PALESTINIAN INTERIM SELF-GOVERNMENT AUTHORITY 
PALESTINIAN WATER AUTHORITY 
 

 

 

 

THE PREPARATORY SURVEY REPORT 
ON 

THE JERICHO WASTEWATER COLLECTION, 
TREATMENT SYSTEM AND REUSE PROJECT  

IN 
THE PALESTINIAN INTERIM SELF-GOVERNMENT 

AUTHORITY 
 

 

 

 

 

 

 

 

 

AUGUST 2011 
 
 
                        

JAPAN INTERNATIONAL COOPERATION AGENCY 
    

NJS CONSULTANTS CO., LTD. 
 

GED 

JR 

11 - 152 



 

 

THE PALESTINIAN INTERIM SELF-GOVERNMENT AUTHORITY 
PALESTINIAN WATER AUTHORITY 
 

 

 

 

THE PREPARATORY SURVEY REPORT 
ON 

THE JERICHO WASTEWATER COLLECTION, 
TREATMENT SYSTEM AND REUSE PROJECT  

IN 
THE PALESTINIAN INTERIM SELF-GOVERNMENT 

AUTHORITY 
[...]
The following policies are adopted for the WWTP facility planning and design: 

 Since no Palestinian WWTP design manuals are available, the facilities design will be executed 

based on Japanese design standard 

 In Palestine, the water consumption is less than Japan but pollution loading is equivalent.  

This resulted in quite high pollutant concentration.  In proportion with BOD concentration, the 

nitrogen concentration is also high, so, advanced nitrogen removal is needed for a stable 

wastewater treatment operation.  An advanced treatment method of Oxidation Ditch Method 

(OD Method) with easy plant operation and stable nitrogen removal is employed.  However, 

incoming wastewater concentration is higher than those adopted in general OD method. This 

method is classified as Extended Aeration Method. 

 Horizontal shaft propellering agitator and hyper fine bubble aerator, which are operated in 

Japan with high energy efficiency, is employed. Recently this combination is applied in many 

WWTPs in Japan. 

 In this case, an advanced nitrogen removal is needed. It can be achieved easily by intermittent 

operation controlled by timer-setting. To ensure the stable nitrogen removal, sufficient 

denitrification time during no oxidation operation will be secured. The oxidation time is 

planned for less than 12 hours/day. 

 Though installation of a primary clarifier is examined as for power saving and reducing of the 

reactor capacity, this is not employed because only a small effect can be expected and an 

anaerobic sludge digestion tank is needed as odor measurement for generated raw sludge.  

This requires large increment in project cost and complicated operation. However a land for a 

future installation of this system is recommended to be acquired. 

 The Ministry of Agriculture is positive in reuse of the treated wastewater and insisted the 

necessity of chlorine disinfection for the safety reuse.  Thus chlorine disinfection is planned, 

although it is not needed in accordance with the current Palestinian effluent quality standard. 

 Likewise, an installation of rapid sand filters is examined as for the treated wastewater reuse, 

but it is not employed due to large increase in project cost.  In addition, direct application to 

irrigation use is justified by observing the treated wastewater of Al-Bireh WWTP, which is the 

sole plant being operated in Palestine with the similar treatment method. The treated 

wastewater from the Plant has high transparency and low color.  

 Storage tank for irrigation is planned for the efficient reuse of treated water.  Installation of 

pump facilities is to be covered by users. 



Jericho Wastewater Collection, Treatment System and Reuse Project 
 

26  

 As the electricity rate is relatively high in Palestine, solar panels of 100 kW capacity which can 

generate the electricity for the plant operation power demand in the primary stage are 

introduced to save the O&M cost and to express the Japanese distinctive character.  Panels 

will be located near the entrance gate so that visitors can easily see them.  The generated 

power will be utilized for the wastewater treatment and other plant facilities during daytime. 

The city electricity is used for operation during nighttime. 

 Since the construction site has enough area, garden with trees and grass and brook sprinkled 

with the treated wastewater are also planned to express the Japanese atmosphere. 

 Since the sludge generation amount is relatively small, sludge drying beds by the sun are 

provided in order to save chemicals and power.  The wastewater sludge contains abundant 

nutrients such as nitrogen and phosphorus. When it is directly applied for farmlands, nutrients 

will be rapidly dissolved and cause adverse effects to the crops.  Therefore, the dried sludge 

should be stored in the plant site for one year period for stabilization, then be utilized as 

fertilizer or soil improvement material. 

(2)  Design Wastewater Amount and Treated Wastewater Quality 

According to the MOU prepared between Palestine and Israel, the quality of the treated wastewater 

is regulated by the 1st phase and the 2nd phase as shown in Table 2-8.  Target year of the 1st phase was 

set at 2020, but that of the 2nd phase with quite stringent effluent standard is not yet set. 

Based on the MOU, target treated wastewater quality is set as shown in Table 2-8.  As to T-N, the 

set figure is larger than that of Table 2-9. This was settled by PWA considering the city planning 

experiences and WWTP design criteria in other cities such as Nablus, through negotiation with Israel.  

Actual WWTP facility design is conducted based on T-N less than 25 mg/L. 

Table 2-8  Treated Wastewater Quality described in MOU issued by Israel 

Items 1st Phase 2nd Phase 
BOD (mg/L) 20 10 
TSS (mg/L) 30 10 
T-N (mg/L) 25 10 
Fecal Coliform Group (MPN/100mL) -- 10 

 

Table 2-9  Design Wastewater Amount and Treated Wastewater Quality set for this Project 

Incoming Wastewater Amount, Quality Items QDA QDM QHM 
Effluent 
Quality 

WW Amount (m3/day) 6,600 9,800 19,100 --- 
BOD (mg/L) 500 20 
TSS (mg/L) 500 30 
T-N (mg//L) 75 50 



Jericho Wastewater Collection, Treatment System and Reuse Project 
 

27  

If the wastewater contains high concentration of nitrogen, the following reaction occurs and cause 

interference in the wastewater treatment: 

• In the reactor, NH3 is converted into NO3 by oxidation. This lowers wastewater pH to an 

extent not to meet the effluent standard 

• In the clarifier, high NO3 causes denitrification in the final clarifier and generates nitrogen gas, 

which attaches to the sludge and floats at clarifier’s surface 

Therefore, nitrogen is to be properly removed to maintain a stable wastewater treatment system. 

(3) Treatment Flow 

The wastewater treatment flow of the WWTP is shown in Figure 2-2.  The wastewater flows into 

the WWTP from the municipality area through trunk sewer lines crossing the Wadi Qelt and also from 

trunk sewer line from the Agro-Industrial Park located in the right bank of Wadi Qelt.  In addition, the 

wastewater collected from cess-pits or septic tanks is carried by vacuum tanker trucks.  The wastewater 

flows into receiving tank, and sand is removed by grit chamber, then flows into reactor together with 

wastewater carried by the trunk sewers.   

The treated water flows in the chlorine disinfection tank and stored in irrigation tank. Most of the 

stored treated wastewater is reused for irrigation but some may be discharged to Wadi.  Horizontal shaft 

propellering agitators and hyper fine bubble diffusers are employed in the reactor.  This type of aeration 

technology is developed in Japan having the highest energy efficiency. 

The sludge removed from clarifier is thickened by the sludge thickener and hauled to sludge drying 

beds. The sludge depth is about 30 cm and will be dried for two weeks.  The dried sludge will be stored 

for one year in an open area on the drying beds for stabilization, and then, supplied to users as fertilizer. 

 



Jericho Wastewater Collection, Treatment System and Reuse Project 
 

28  

Figure 2-2 WWTP Treatment Flow Sheet 

 



Jericho Wastewater Collection, Treatment System and Reuse Project 
 

29  

(4)  Design of the WWTP Facilities 

Basic design concept of the WWTP facilities is shown in Table 2-10. 

Table 2-10  WWTP Facilities Design Concept 

Facilities and 
Equipment 

Contents 

Receiving Tank for 
Vacuum Tanker 
Truck 

To receive wastewater collected by vacuum tanker trucks and 
remove solid wastes and sand.  It comprised of screen channel and 
grit chamber.  The retention time of grit chamber is 1 hour.  An 
agitator to avoid waste settling and sand pump to remove settled 
sand are provided. 

Grit Chamber It is composed of inlet channels, two screen channels and two trains 
(one for stand-by) of grit collector and a distribution chamber. 
Manual and auto screens are provided in the screen channel.  Sand 
pumps and a sand separator is equipped on the slave of structure. 
The settled sand in the receiving tank for vacuum tanker truck is 
transmitted and also treated by this sand separator.  A scum 
skimmer and weir-type flow meter are installed in the distribution 
chamber. 

Reactor, Clarifier Pollutants contained in wastewater is dissolved and removed.  Two 
trains of the reactor tank with shape of OD tank have retention time 
exceeding 1 day of daily maximum wastewater amount.  Two trains 
of the circular clarifier have surface load less than 12 m3/m2/day. 
Oxygen is supplied by hyper fine bubble diffusers and the agitation 
is executed by horizontal shaft propellering agitators.  Nitrification 
and denitrification is carried out by an intermittent aeration. 
A center-pole type sludge collector is installed to the clarifier. 

Chlorine Disinfection 
Tank 

Equipped with the deforming pump, utility pump and weir-type flow 
meter.  Sodium hypochlorite is applied for disinfection and the 
injection rate is 2 to 4 mg/L.  The Retention time shall be more 
than 15 minutes.  

Gravity Sludge 
Thickener 

The thickened sludge of surplus sludge is transferred to sludge 
drying beds.  The solid loading shall be less than 60kgDS/m2/day 
and the sludge density is 0.6% at inlet and 1.3％ at outlet. 

Sludge Drying Bed Dries thickened surplus sludge.  Sludge depth is 30cm and hauled 
outside of beds after 14 days.  Half of planned beds is to be 
constructed by this project. 

Electrical Equipment Power is received from Jerusalem District Electricity Company 
(JDECO).  The major equipment can be operated by engine-driven 
generator and by a solar panel with capacity of 100 kW.  Return 
surplus power to power grid.  The operation supervision is carried 
out by monitoring screen connected to computer installed in 
administration building but basically the facilities shall be manually 
operated at site.  

1) Wastewater Receiving Tank for Vacuum Tanker Truck 

Private contractors in Jericho Municipality own 4 units of vacuum tanker truck with capacity of 10 

m3.  If these 4 units of tankers collect and transfer wastewater to the WWTP within one hour, incoming 



Jericho Wastewater Collection, Treatment System and Reuse Project 
 

30  

wastewater amount is 40 m3/hr.  The wastewater flows into the screen channel, the grit removal tank 

with an agitator to prevent waste settling and is transferred to inlet channel of the WWTP.  The grit 

collector retention time is one hour amount of the said incoming amount.  The grit removal tank is 

equipped with a sand pump to remove settled sand and transfer it to sand separator provided at the grit 

chamber. 

2) Grit Chamber 

The inflowing wastewater including those conveyed by vacuum tankers flows into screen channel, 

and screened wastes are removed by two trains of manual and auto screens.  A by-pass screen channel 

with a manual screen is also installed.  After the screening, sand is removed in two trains of grit 

collector.  Vortex type grit collectors which is also employed at Al-Bireh WWTP is to be applied for its 

compactness and easy operation.  Though two trains of grit collector are planned, as one train is 

stand-by unit, the capacity calculation is done for one train.  The distribution chamber is installed at the 

downstream of grit collector.  A scum skimmer, weir-type flow meter, sand pump and sand separator are 

provided.  

3) Reactor and Clarifier 

The capacity of reactor is 

designed based on the BOD loading 

and nitrification rate.  According to 

Japanese design manual, surface 

loading of clarifier shall be less than 

12 m3/m2/day, considering that OD 

method is ranging 8 to 12 m3/m2/day.  

Calculating by diameter of 24 m, the 

actual loading is reckoned as 10.8 

m3/m2/day.  Based on the 

wastewater temperature of 13oC 

during winter and peak factor ratio 

of 1.95 (hourly maximum/daily 

average), MLSS concentration in the reactor is 

calculated as follows: 

ＸA = [4.90 /ｒ×106×Ｔ0.95×(SVI)-0.77/Ｓ](1/1.35) ＝2,798mg/L→2,500mg/L 

Figure 2-3 BOD-SS Loading and treated 
Wastewater Quality 

0.2kg/kg/d

BOD-SS Loading (kgBOD/kgSS/d)

City
City 
City  
City 
City 
City 
City  

B
O

D
 C

on
ce

nt
ra

tio
n 

of
Tr

ea
te

d 
W

at
er

 (m
g/

L)



Jericho Wastewater Collection, Treatment System and Reuse Project 
 

31  

Where: 

r: Flow Fluctuation Rate＝1.95(=19100/9800) 

Temperature: 13oC 

SVI：Sludge Volume Index＝200mL/g 

S：Surface Loading of Clarifier＝10.8 m3/m2/day 

The BOD loading shall be less than 0.20 BOD g / MLSS g/day and nitrification rate is set as 0.036N 

g / MLSS g/day during winter time.   

According to Figure 2-3, BOD loading of 0.20 kg/kg/day will not affect the stable treatment. 

As to the nitrification rate, 0.036 to 0.072 gN/gMLSS at wastewater temperature of 13 to 25 oC is 

described in the Japanese Advanced Treatment Manual.   

The reactors capacity is calculated based on the daily maximum wastewater amount and the 

nitrification rate are reckoned based on generated wastewater amount in winter time. 

The daily maximum wastewater amount in winter time is estimated referring to Table 2-5: 

9800 m3/day×1/1.2＝8,200 m3/day 

As the denitrification is also needed for nitrogen removal process, the reactor capacity shall be 

secured for that.  Therefore, two times of the capacity needed for nitrification is secured as the total 

reactor capacity.  Provided 75% of incoming, NH3 is to be nitrified. 

Reactor capacity is calculated as follows: 

By BOD loading: 9,800 m3/day×500 mg.L/2500g/m3/0.2＝9,800 m3 

By Nitrogen loading: 8,200 m3/day×75 mg/L×0.75/2500 mg/L/0.036×2＝10,250 m3 

Therefore, reactor capacity shall be larger than 10,250 m3. 

The wastewater treated in reactor is agitated by horizontal propellering agitators to cause round flow, 

and oxygen is supplied by hyper fine bubble diffusers.  Limiting oxidation time to less than 12 

hours/day, sufficient anaerobic condition is secured, and even during oxidation terminated period, round 

flow is caused by agitator.   

A center-pole type sludge collector with a scum skimmer is installed in the clarifier. 

4) Chlorine Disinfection Tank 

At the inlet of chlorine disinfection tank, deforming pumps and a weir-type flow measurement 

facility are installed, and sodium hypochlorite is injected at downstream of weir.  Chlorine injection rate 

is 2 to 4 mg/L, and retention time shall be more than 15 minute. The disinfection tank with the retention 

time of 15 minutes is located at the downstream of the injection point.  Above the tank, a disinfection 

room for chlorine disinfection facilities is built.   



Jericho Wastewater Collection, Treatment System and Reuse Project 
 

32  

5) Irrigation Tank 

After disinfection, the treated wastewater is stored in an irrigation tank.  The treated wastewater is 

planned to be used for irrigation.  Providing storage time of 2.5 hours, the tank capacity shall be more 

than 1,000 m3.  Crossing the overflowing weir, the surplus treated wastewater is discharged to Wadi 

through the effluent pipe with a length of 350 m.  

6) Sludge Thickener 

The surplus sludge generated from clarifier is thickened in this tank and transferred to sludge drying 

beds.  Providing that inlet sludge concentration is assumed to be 0.6 % and outlet sludge concentration 

is assumed to be 1.3 %, the surface area is calculated based on the solid loading of 60 kg/m2/day. 

7) Sludge Drying Beds 

These dries thickened sludge.  50 % of planned beds are to be constructed by this project.  The 

sludge depth is 0.3 m and drying period is for two weeks.  The beds are composed of earth embankment 

and sand bed with a depth of 20 cm.  If the generated sludge amount will be increased, necessary 

number of drying beds shall be constructed accordingly.  Drain water is sent back to sand sedimentation 

pond through drain pipe. 

(5) Electric Facilities 